

がん化学療法レジメン

大腸癌2

疾患名	療法名	催吐性	制吐剤	投与量	投与日	薬剤名	投与量	投与日	投与期間・クール		
大腸癌	C-mab 初回/2回目以降	Mini	DEX注	9.9mg	day1	C-mab	400mg/m ² (初回) 250mg/m ² (2回目以降)	day1	1週間		
			ボラミン注	5mg	day1						
	C-mab+CPT-11 初回/2回目以降	M	パロノセトロン	0.75mg	day1	C-mab	400mg/m ² (初回) 250mg/m ² (2回目以降)	day1,8	2週間		
			DEX注 DEX錠	9.9mg 8mg	day1.8 day2-3			CPT-11		180mg/m ²	day1
			ボラミン注	5mg	day1						
	C-mab+I-LV/5-FU 初回/2回目以降 入院/SV2.5使用	L	DEX注	6.6mg	day1.8	C-mab	400mg/m ² (初回) 250mg/m ² (2回目以降)	day1.8	2週間		
			ボラミン注	5mg				I-LV		200mg/m ²	day1
								5-FU		ボース 400mg/m ² 持注 2,400mg/m ² (入院は1,200mg/m ² ×2回)	day1 day1-2 (46hr)
	C-mab+FOLFIRI 初回/2回目以降 入院/SV2.5使用	M	パロノセトロン	0.75mg	day1	C-mab	400mg/m ² (初回) 250mg/m ² (2回目以降)	day1.8	2週間		
			DEX注 DEX錠	9.9mg 8mg	day1.8 day2-3			I-LV		200mg/m ²	day1
			ボラミン注	5mg	day1.8						CPT-11
								5-FU		ボース 400mg/m ² 持注 2,400mg/m ² (入院は1,200mg/m ² ×2回)	
	C-mab+mFOLFOX6 初回/2回目以降 入院/SV2.5使用	M	パロノセトロン	0.75mg	day1	C-mab	400mg/m ² (初回) 250mg/m ² (2回目以降)	day1.8	2週間		
			DEX注 DEX錠	9.9mg 6.6mg 8mg	day1 day8 day2-3			I-LV		200mg/m ²	day1
			ボラミン注	5mg	day1						L-OHP
								5-FU		ボース 400mg/m ² 持注 2,400mg/m ² (入院は1,200mg/m ² ×2回)	
	I-LV/5-FU 入院/SV2.5使用	L				I-LV	200mg/m ²	day1	2週間		
								5-FU		ボース 400mg/m ² 持注 2,400mg/m ² (入院は1,200mg/m ² ×2回)	day1 day1-2 (46hr)
	FOLFIRI 入院/SV2.5使用	M	パロノセトロン	0.75mg	day1	I-LV	200mg/m ²	day1	2週間		
			DEX注 DEX錠	9.9mg 8mg	day1 day2-3			CPT-11		150mg/m ²	
					5-FU						ボース 400mg/m ² 持注 2,400mg/m ² (入院は1,200mg/m ² ×2回)
FOLFOXIRI 入院/SV2.5使用	H	アプレピタント	125-80-80mg	day1-3	CPT-11	165mg/m ²	day1	2週間			
		パロノセトロン	0.75mg	day1			I-LV		200mg/m ²		
		DEX注 DEX錠	9.9mg 8mg	day1 day2-4						L-OHP	85mg/m ²
							5-FU		ボース 400mg/m ² 持注 3,200mg/m ² (入院は1,600mg/m ² ×2回)		
IRIS	M	パロノセトロン	0.75mg	day1,15	CPT-11	125mg/m ²	day1,15	4週間			
		DEX注 DEX錠	9.9mg 8mg	day1,15 day2-3, day16-17			SI		80mg/m ² /日 ※規格 25mg/20mg	day1-14	
IRIS+B-mab q4w	M	パロノセトロン	0.75mg	day1,15	BV	5mg/kg	day1,15	4週間			
		DEX注 DEX錠	9.9mg 8mg	day1,15 day2-3, day16-17			CPT-11		100mg/m ²		
										SI	80mg/m ² /日 ※規格 25mg/20mg
P-mab	Mini				P-mab	6mg/kg	day1	2週間			
P-mab+CPT-11	M	パロノセトロン	0.75mg	day1	P-mab	6mg/kg	day1	2週間			
		DEX注 DEX錠	9.9mg 8mg	day1 day2-3			CPT-11		125mg/m ²	day1	
P-mab+I-LV/5-FU 入院/SV2.5使用	L				P-mab	6mg/kg		day1		2週間	
							I-LV	200mg/m ²	day1		
							5-FU	ボース 400mg/m ² 持注 2,400mg/m ² (入院は1,200mg/m ² ×2回)	day1 day1-2 (46hr)		
P-mab+FOLFIRI 入院/SV2.5使用	M	パロノセトロン	0.75mg	day1	P-mab	6mg/kg	day1	2週間			
		DEX注 DEX錠	9.9mg 8mg	day1 day2-3			I-LV		200mg/m ²	day1	
										CPT-11	150mg/m ²
P-mab+mFOLFOX6 入院/SV2.5使用	M	パロノセトロン	0.75mg	day1	P-mab	6mg/kg	day1	2週間			
		DEX注 DEX錠	9.9mg 8mg	day1 day2-3			I-LV		200mg/m ²	day1	
										L-OHP	85mg/m ²
							5-FU		ボース 400mg/m ² 持注 2,400mg/m ² (入院は1,200mg/m ² ×2回)		